User manual Sony Laptop PCG-FXA35/D

If you found this page, you probably have a problem and you need a user manual for the device Sony Laptop PCG-FXA35/D. Be sure to check that it is the user manual to exactly the device that you are looking for. In our database Sony Laptop PCG-FXA35/D it belongs to the category Laptop. A user manualSony Laptop PCG-FXA35/D is taken from the manufacturer, a Sony company - it is an official document, so if you have any doubts as to its contents, please contact the manufacturer of the device Sony Laptop PCG-FXA35/D directly. You can view the user manualSony Laptop PCG-FXA35/D directly online or save and store it on your computer.

4
. HDD, Door Battery  
1Screw M2X6 Special Head (X6) (Gold)  
1Screw M3X4 (X2) (Gold)  
3
3Bracket HDD  
6Spacer  
(
Keyboard)  
2FPC 50Pin  
(
for HDD)  
MBX-61 Board  
CON9  
4
FPC 50Pin  
(
5
HDD  
for HDD)  
Screw M3X4 (X2) (Gold)  
2
4
Door Battery  
. Assy Palmrest, Pad Touch, CNX-129 Board, Plate Palmrest, Bracket Pad  
Pull it to the front slightly  
and raise to remove it.  
5
3
Assy Palmrest  
1
Screw M2X4  
Special Head  
(
Black)  
7
CNX-129  
Board  
9
Pad Touch  
FPC (TP-CNX)  
FPC (SWX-PWS)  
Bracket Pad  
4
8
PWS-14 Board  
BCN2  
6
5
4Remove by pressing  
to rear.  
3Plate Palmrest  
1
Special Head  
(
Screw M2X4  
2
Move down the front  
portion slightly downward  
and then pull it out.  
x4) (Black)  
2Screw (M2),  
0 Number P3 Kind (X4) (Black)  
Confidential  
PCG-FXA32/FXA33/FXA35/D/FXA36 (AM)  
1-4  

In addition to the user manual Sony Laptop PCG-FXA35/D, we also provide a support panel to help you solve your problems with Sony Laptop PCG-FXA35/D. If you have any questions, you can ask them in the form below. Other users viewing this website will have the opportunity to help you solve your probem with Sony Laptop PCG-FXA35/D. Remember that you can also share the solution. If you solved the problem yourself, please write the solution to the problem with Sony Laptop PCG-FXA35/D - you will surely help many users by doing so.

Have you got problems with your device? Ask a question - our users can help you

No one has added a comment for this device/ user manual.